UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
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Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200
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oate: 14 FEB 2000 105530

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.3 0.8 -3.5 -3.7 0.8 -2.9
Channel Corrected PSD Port Corrected PSD Port Port 1+2 Combined
1(dBm) 2(dBm) PSD (dBm/MHz)
Top -3.5 -2.9 -0.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top -0.5 5.9 6.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrur ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
SGL Count 200/200
@ 17m View
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Result: Pass

Page 545 of 729

Top Channel

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2
Spectrum | [=]
Ref Level 35.00 dBm  Offset 26,50 3 & RBW 1 MHz
= A.:ll_\” : .‘mﬁg:l dBE BWT LR T VBW 3 MH:  Mode Auto FFT
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Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -04 1.9 1.5 -0.8 1.9 1.1
Middle -0.1 1.9 1.8 0.1 1.9 2.0
Top-1 -15 1.9 0.4 -0.4 1.9 15
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom 1.5 1.1 3.7
Middle 1.8 2.0 4.5
Top-1 0.4 1.5 3.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 3.7 5.9 2.2 Complied
Middle 4.5 5.9 1.4 Complied
Top-1 3.7 5.9 2.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,80 03 ® RBW 1 MHz
L an 0B BWT  E7p VAW 3IMHz  Made Auta FFT o att 0GB BWT  Elps VBW 3IMHz  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna / Port 2

oate: 18 FEB 2030 175513

Spectrun ] = Spectrun ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L ant 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
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Result: Pass

Middle Channel

Page 549 of 729

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top 5.7 1.9 -3.8 -4.5 1.9 -2.6
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -3.8 -2.6 -0.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top -0.6 5.9 6.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1
Spectrum | [=]
Ref Level 35.00 dBm  Offset 26,50 3 & RBW 1 MHz
= A-:l,-:l:.‘.! : .‘mﬁg:l dBE BWT LR T VBW 3 MH:  Mode Auto FFT
:Jl;.mwe..
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Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2
:.:II'II-L.II 35 D]J dBe Offset 26,80 48 RBW 1MHz r:?-
T L
CF 1‘2"7 CHz 32001 pts Span 200 MHz
)il [
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.4 3.2 -7.2 -10.5 3.2 -7.3
Top -10.8 3.2 -7.6 -10.5 3.2 -7.3
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -7.2 -7.3 -4.4
Top -7.6 -7.3 -4.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -4.4 5.9 10.3 Complied
Top -4.5 5.9 10.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum ] o Spectrum ] =

Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz Ref Level 35.00 dBm  Offset 26,50 03 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
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Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 0 w RBW 1 MHz Ref Level 35.00 dBm  Offset 26,80 03 ® RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
@ 17m view @ 17m view
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TiEEe 1506763
[oate: 15 FEB 2020 11:2351 ate: 15 FEB. 2000 11:3408

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.1 2.3 -8.8 -10.4 2.3 -8.1
Top -11.5 2.3 -9.2 -10.4 2.3 -8.1
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -8.8 -8.1 -6.3
Top -9.2 -8.1 -6.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -6.3 5.9 12.2 Complied
Top -6.1 5.9 12.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz Ref Level 35.00 dBm  Offset 26,50 03 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
M1[1] 11.15 dim| M1[1]
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20 20 dBm
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0 i 0 i
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11806763 11806763
[Cate: 15 FEB. 2020 11:44 51 Pater 15 FEB 2020 11:54 14

Bottom Channel

Result: Pass

Top Channel

Page 557 of 729

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 0 w RBW 1 MHz Ref Level 35.00 dBm  Offset 26,80 03 ® RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
@ 17m view @ 17m view
maf1] Mi[1]
30 i 30 cim 3150
20 20 dém
0 i 0 i
0 dé: 0 dé:
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11908763 11908763
Cater 15 FEB 2020 11:4508 Pater 18 FEB 2020 11:5532

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -13.6 4.3 -9.3 -14.2 4.3 -9.9
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Single -9.3 -9.9 -7.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Single -7.0 5.9 12.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

1Tps VAW 3IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

Mi[1]
20 dém:

I A P A Bt’s

-60 dém

CF 5.20 GHz

32001 pts

Span 1200 MHz
11806763

oate 14 FEB 2000 120238

Single Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna / Port 2
:.:Il'l I-I..Il L D]J dém  Offset 26.90 d & RBW 1 MHz r:?-
:;u I_-J"“‘/\vr\,-'\)-\ P f},ﬂ\,f\f‘ﬂ_ﬁ_\ A
a0 _I. \
CF ‘i‘?l:l OHz 32001 pts Span 120.0 MHz
I (NN v

Result: Pass

oater 14 FEB 2000 121252
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -14.4 4.8 -9.6 -12.8 4.8 -8.0
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Single -9.6 -8.0 -6.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Single -6.3 5.9 12.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Result: Pass

|

SGL Coun

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att

2068 BWT

17gs VBW 3IMH:  Mode Auta FFT
1 200/200
@ 17m View
ETE] 1341 dn
30 dém 531867910 GHz
20 dém
10 dém-
0 8
10
AT AT At Lo A g At
E T w7
|
<30 dam: i
<50 cem-
60 dam:
CF 5.20 GHz 32001 pls Span 120.0 MHz
(NN v
11908763

oate: 14 FEB 2030 120430
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

1Tps VAW 3IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

M1[1] 12.79 dim|
20 dém

5.31495550 GHz|

-60 dém

CF 5.20 GHz

32001 pts

Span 1200 MHz
11806763

(NN v
Joate: 16 FEB 2000 121410

Single Channel
Result: Pass

Page 564 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -2.6 0.6 -2.0 -2.1 0.6 -1.5
Middle -1.9 0.6 -1.3 -2.2 0.6 -1.6
Top-1 -2.0 0.6 -1.4 -1.8 0.6 -1.2
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -2.2 0.6 -1.6
Middle -1.9 0.6 -1.3
Top-1 -1.8 0.6 -1.2
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -2.0 -15 -1.6 3.0
Middle -1.3 -1.6 -1.3 3.3
Top-1 -1.4 -1.2 -1.2 3.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 3.0 4.2 1.2 Complied
Middle 3.3 4.2 0.9 Complied
Top-1 3.2 4.2 1.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 2.61 dBmy m1[1] 1.94 d&my
Ao 5.265048200 GHz| o 5283132090 GHz|
20 20
0 cém 0 cém
0de 0de
//__.-“‘— -1 x/-'——h“"‘"_‘—-\ —1T "] _“\
10 . ¥ -10 d& f e
) \ f !
{ /
1 1
20 8 + - 20 8 / T
.’n’ \‘ i \\
/ \,
-30 68 -30 dém: / \\
~50 cBm- ~50 cBm-
60 dém: 60 dém:
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
11908763 11908763
fater 18 FEB 2000 075218 Fater 18 FEB 2000 080654

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

2.06 ditm)|
5.304339550 GHz|

50 dam

CF 5.3 CHz 32001 pts

11806763
oate: 18 FEB 2030 081538

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz

L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT

S5L Count 200/200 S5L Count 200/200

[0 1rm svgPwr [ 17m avgPwr

m1[1] 2.11 dBmy m1[1] 2.24 dBmy
Ao 5.257145400 GHz o 5287300080 GHz|
0 0
0 cim 0 cim
] 5 08 =
| E—_ S — I RS S N -
/_ / A
10 4 v 10 vi A
! ) /
20 g + v Eal 7 T
i \ f A
‘ ' \
-30 68 30 /
D P s -

[ 3rrmem- i) —
~50 cBm- ~50 cBm-

60 gBm 60 gBm

CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz

— —_— —
G v G v

TiEEe 1506763

Fater 18 FEB 2000 075338 fater 18 FEB. 2020 0RO 11

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

50 dam

CF 5.3 CHz 32001 pts

11806763
oate: 18 FEB 2030 082057

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 2.24 dBmy m1[1] 1.94 d&my
Ao 5.257906630 GHz] Ao 5280985200 GHz|
0 0
0 cim 0 cim
08 = ]
i - - p—— . Se———
e —r— T ] — —~
L N . / A
-10 + -10 +
/ A I \
|f |r
20 g i v Eal i T
/ " / ‘
-30 68 AN 30 gBm
e ) ~L
~50 cBm- ~50 cBm-
60 gBm 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Fater 18 FEB 2000 07 5453 fater 18 FEB 2000 080528

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

1.62 dim|
5.295926690 GHz|

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate 18 FEB 2000 082214

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.1 0.6 -3.5 -4.1 0.6 -3.5
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Top -4.7 0.6 -4.1
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Top -3.5 -3.5 -4.1 1.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 1.0 4.2 3.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 1

Spectrur ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

b Att 2068 BWT 5T VAW IMH:  Mode auto FFT
200/200

Mi[1] 2.17 dibm|
5.317421960 GHz|

-60 dém

CF 5.32 GHz 32001 pts

Hpan 30.0 MHz

(NN v
11806763
Jpate: 18 FEB 2000 083256

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 2

..;:;I'Iu\;ul 35 D]J dém  Offset 26,904 & RBW 1 MHz -
jo Att 20 6B BWT LR T VBW 3 MH:  Mode Auto FFT
200/200
M1[1] 4.12 dik
..... 1050 GH:
20
0 de T
o ——— _\_‘__,1.__,_\__‘___\__‘_
/ ",
-10 d& o
\
f
20 d8 4 T
.-‘I \\
a0 -
Y
L \‘\ I
-40 dBm-
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz
)il [T
11908763
ate: 18 FEB 2020 083416
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 3

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
200,200

Mi[1] 2,81 ditm)|
5.322309930 GHz|

-60 dém

CF 5.32 GHz 32001 pts

Hpan 30.0 MHz

(NN v
11508763
Cater 18 FEB 2020 083534

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -1.7 0.4 -1.3 -1.6 0.4 -1.2
Middle -1.6 0.4 -1.2 -11 0.4 -0.7
Top-1 -1.5 0.4 -1.1 -1.3 0.4 -0.9
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -1.5 0.4 -1.1
Middle -1.2 0.4 -0.8
Top-1 -1.5 0.4 -1.1
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -1.3 -1.2 -11 3.3
Middle -1.2 -0.7 -0.8 3.7
Top-1 -1.1 -0.9 -1.1 3.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 3.3 4.2 0.9 Complied
Middle 3.7 4.2 0.5 Complied
Top-1 3.6 4.2 0.6 Complied

Result: Pass within Measurement Uncertainty
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UL INTERNATIONAL GERMANY GMB
TEST REPORT VERSION 1.0

H TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ PWL 17 /8 dBi Antenna / Port 1

Top-1 Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L art 06 BWT 57 VAW IMHr Mode uta FFT o att 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 1.69 dikm) m1[1] 1.59 dikm)
Ao 5265461700 GHz| ¥ b 5282993340 GHz|
0 0
0 cim 0 cim
0 - 0 =
P ES— E— —— ¥ T — T 1
/ N ) [ N
o T \ e 7 \
|r. |rl
20 68 2 - Eal 7 v
/ ] J i
\
v/ N, \_
| ri— =0
~50 cBm- ~50 cBm-
60 gBm 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
Joate: 18 FEB 2000 0747 25 Jpate: 18 FEB 2000 00 22
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz
o ant 208 BWT 57 VBW 3MH:  Made uta FFT
S5L Count 200/200
[0 17m avgrwr
Mi[1] 1.51 ditm|
308 5.302510550 GHz
0
0 cim
0 o
JESNUE See— e—— [—— —
rd y
-10 + 1
|rl
o .' '
/ ‘
30 dBm: /
=zt em= e
~50 cBm-
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11508763
Joate: 18 FEB 2000 081537

Page 574 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ PWL 17 /8 dBi Antenna / Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 1.66 dikm) m1[1] 1.11 dikm)
o 5.261939630 GHz| o 5.201695880 GHz,
20 20
0 cé 0 cé
0 v o —r—
— 01— T /____—-—— —- — ~
10 r// o 7 N
{ \ {
4 Il
o ) o b
| \ ] \
30 / 30
b= e [
~50 cBm- ~50 cBm-
60 dém: 60 dém:
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v i I J G v
11908763 11908763
Joate: 18 FEB 2000 07 544 Joate: 18 FEB 2000 080138

Bottom Channel Middle Channel

<f

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

Jo At 0 dB BWT ST VAW 3IMH:  Mode auto FFT
SGL Count 200/200

[0 17m avgPwr

mi[1] 1.32 dBm|
30 dBm 5.302841470 GHz|

50 dam

CF 5.3 CHz 32001 pts Span 200 MHz

11908763
ate: 18 FEB. 2000 051645

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ PWL 17 /8 dBi Antenna / Port 3

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 1.58 dim) mi[1] 1.21 dimy)
o 5.257552260 GHz o 5281309650 GHz]
20 20
0 cém 0 cém
o ——— 0de — —— —
N Ep— . P Ep— I ——— - ——
/ ™ / ™
-10 g8 / it 10 A
7 i 7
/ !
A 3 A
w 7 T s 7 T
/ ' /
-30 g8 -30 dém:
- fstrtm= \\"“
~50 cBm- ~50 cBm-
60 dém: 60 dém:
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
J J G v i I J G v
TiEEe 1506763
fater 18 FEB. 2020 0T 5001 fate: 18 FEB 2000 0802 57

Bottom Channel Middle Channel

<f

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

Jo At 0 dB BWT ST VAW 3IMH:  Mode auto FFT

SGL Count 200/200

[0 17m avgPwr

Mi[1] 1.49 dem)
30 dém 5.297713510 GHz

50 dam

CF 5.3 CHz 32001 pts Span 200 MHz

11806763
oate: 18 FEB 2030 081302

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -3.4 0.4 -3.0 -3.3 0.4 -2.9
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Top -4.4 0.4 -4.0
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Top -3.0 -2.9 -4.0 1.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 1.3 4.2 2.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Spectrur ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 2068 BWT 575 VAW 3MHz  Mode Auto FFT
200/200
M1[1] 2,40 dim|
5915411080 GHz
20
U cm:
oo a1
. T I N
-10 I." A
{ \
{
I
20 i
/ \
30 L
0 cam- =
50
60 dém:
CF 5.32 GHz 32001 pts Hpan 30.0 MHz
G we
11908763
Cater 18 FEB 2020 08 2747

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 2

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
0 dB BWT 5T VAW IMH:  Mode auto FFT

b Att
200/200
mi[1]
20
I cem-
o
~ —ee—— |~ ~T— —_——
- - I ‘\n
-10 7 \.
||’I \
20 I.'
/ A\
_30 dB J A\
’—’/ -
40 -
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
| (NN v
11806763
Cater 18 FEB 2020 08 2504
Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 3

Spectrur ] :9_:
Ref Level 35.00 dBm  Offset 26,50 3 & RBW 1 MHz
jo Att 20 6B BWT LR T VBW 3 MH:  Mode Auto FFT
200
it St don]
5.316879160 GHz|
20
U cm:
0 dé: .
— | —
P
-10 6B
/ Y
I
2068 + ,
;.' \\
-30 cBm-
7 AN
———1 ]
-40 cBm:
0
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz
NI we
11908763
ate: 18 FEB 2020 083022

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -2.8 1.0 -1.8 -2.3 1.0 -1.3
Middle -2.9 1.0 -1.9 -2.3 1.0 -1.3
Top-1 -3.3 1.0 -2.3 -3.2 1.0 -2.2
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -2.5 1.0 -1.5
Middle -3.0 1.0 -2.0
Top-1 -2.2 1.0 -1.2
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -1.8 -1.3 -15 3.2
Middle -1.9 -1.3 -2.0 2.8
Top-1 -2.3 -2.2 -1.2 2.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 3.2 4.2 1.0 Complied
Middle 2.8 4.2 1.4 Complied
Top-1 2.7 4.2 15 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17 /8 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 2.86 dBmy m1[1] 2.95 dBmy
Ao 5.255306080 GHz| Ao 5205944500 GHz
20 20
0 cém 0 cém
0 dé: — 0 dé:
X T N
| e A — [~ ) —
10 i 10
-"I \\ -'llr \.
/ \ / \
o [ \ e {
20 Eal /
;_.r i ] \
-30 dém: 30 dBm /
.—"’/' \‘\H""‘--\. e \-\-""‘--..
-40 cBm: 1 |- oem
<50 ~50 cBm-
40 60 08
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
11908763 11908763
Fater 18 FEB 2000 0847 35 Fater 18 FEB. 2000 050658

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 18 FEB 2000 052524

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17 /8 dBi Antenna/ Port 2

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 2.38 dBmy m1[1] 2.30 dBmy
Ao 5.261041530 GHz| o 5204617040 GHz
0 0
0 dei 0 dei
o R = — S o N
—— . — — |- ——
/ /—
10 -10 6B
|II \ |lr \
{ \ f
el 1 el + A
|r A
30 / 30
T
o 1 \‘ o T
50 oa = a0
50 50
50 50
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v . | J G v
11908763 11908763
Fate: 18 FEB 2000 084553 ater 18 FEB 2000 050816

Bottom Channel Middle Channel

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

Jo At 0 dB BWT ST VAW 3IMH:  Mode auto FFT
SGL Count 200/200

[0 17m avgPwr

<f

mi[1]

50 dam

CF 5.3 CHz 32001 pts Span 200 MHz

11806763
oate: 18 FEB 2000 053042

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17 /8 dBi Antenna/ Port 3

oate: 18 FEB 2020 085011

ate: 18 FEB 2020 0850833

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 2.58 dBmy m1[1] 3.09 dBmy
Ao 5.262006470 GHz| Ao 5282541480 GHz|
0 0
0 cim 0 cim
0 — T — T 0 — ST
— | o 1 - I — _
-10 v " -10 6B 4
/ \ / \
\ J 3
/ \ /
o : ) 20 kY
/ / N\
-30 68 30 gBm
\ ™~
e ] - \"‘--h
=t Gam =t cem
~50 cBm- <50
60 gBm 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

32001 pts

11806763
oate: 18 FEB 2020 053158

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -5.3 1.0 -4.3 -4.4 1.0 -3.4
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Top -5.5 1.0 -4.5
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Top -4.3 -3.4 -4.5 0.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.6 4.2 3.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Ref Level 35.00 dBm  Offset 268005 &
VBW 3MH:  Mode Auta FFT

2068 BWT LR T

b Att
200,200

RBW 1 MHz

Mi[1]

I cem-
o
P S _— -
0 - ~
{ Y
{ A
<208 + 5
-30 dBm- /
_,__.—"/ x\\__
-40 dém- —
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
(NN v
11806763
Pater 18 FEB 2020 084755
Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

..;:;I'Iu\;ul 35 D]J dém  Offset 26,904 & RBW 1 MHz -
jo Att 20 6B BWT LR T VBW 3 MH:  Mode Auto FFT
200/200
i :-_:r_'|||'.-:.'.:|‘|:I:Ilf:
20
0 de
-10 68 fa \
20d8 :.". 1‘.
J
-30 cBm-
e i
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz
)il (I ve
11908763
Fater 18 FEB. 2000 054515
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum ] o
RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 1 MH:z

Jo At 0 dB BWT ETps VAW 3MH:  Mode auta FFT

200/200

M1[1] 5.56 dem)
5.323465030 GHj

-60 dém

CF 5.32 GHz 32001 pts Span 200 MHz

11508763
Cater 18 FEB 2020 025033

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.0 1.8 -2.2 -3.4 1.8 -1.6
Middle -3.5 1.8 -1.7 -3.3 1.8 -1.5
Top-1 -4.9 1.8 -3.1 -5.1 1.8 -3.3
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -3.6 1.8 -1.8
Middle -3.8 1.8 -2.0
Top-1 -3.5 1.8 -1.7
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -2.2 -1.6 -1.8 2.8
Middle -1.7 -15 -2.0 2.9
Top-1 -3.1 -3.3 -1.7 2.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.8 4.2 1.4 Complied
Middle 2.9 4.2 1.3 Complied
Top-1 2.0 4.2 2.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17 /8 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.01 dBmy m1[1] 3.52 dBmy
Ao 5.264032060 GHz| o 5209921440 GHz|
0 0
0 cim 0 cim
0 - 0 HE
- x| 1 Ly
A —— LT — - ——y—— —
10 ¥ -10 6B J,’/d_‘_—‘_
/ i". / \
20 de ! 1 20 & { \
; / T k 7 \
! \
a0 /” 30 68 \
. \“‘xq_ - —
et 50 d8
~50 cBm- <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Fater 18 FEB 2000 085148 Fater 18 FEB 2000 051312

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5.305457950 GHz|

32001 pts

Hpan 30.0 MHz

11806763
oate: 18 FEB 2030 053328

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/PWL 17 /8 dBi Antenna/ Port 2

oate: 18 FEB 2020 053445

Top-1 Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 3.40 dim)| mi[1] .33 dim)|
Ao 5.263472390 GHz| Ao 5209061440 GHz
0 0
0 cim 0 cim
0 P 0
/______ T —t T
a6 £ -10 7
/ \ / \
20 7 T - /"’ \
P e \
- -\““-u_\_ | | |
-40 -40 cBm:
<50 <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
Fater 18 FEB 2000 085307 ater 18 FEB 2000 051428
Bottom Channel Middle Channel
Spectrun ] =
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
fo 17 avgPwr
Mi[1] 5.13 dism|
Ao 5.208779410 GHz|
0
0 cim
0 —
_—T -
e ~ L
10 7
/ \
P " |'I ~.
2 ; 1y
/ A
30 gBm
o T
=T oBm:
~50 cBm-
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11908763
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17 /8 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
Lo Att 2068 BWT 5T VBW 3IMH:  Mode Auto FFT jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200 SGL Count 200,200
[ 17m avgPwr @ 17m avgPwr
\'II[ 1] 3.67 dBmy \'II[ 1] 3.83 dBmy
i 5266025120 GHz i 5272006790 GHz
20 20
0 dom 0 dom
0 de + 5 0 de
X,
] J ] JUC N IS A [ I —
-10 T -10 6B / \
{ \ 7
.'l ! |'r \.
2046 / \\\ 2068 | -
et . \
M, ..
— ~ -
e = o e
~50 cBm- ~50 cBm-
-60 cBm: -60 cBm:
CF 5.26 GHz 32001 pts Span 200 MHz CF 5.28 CHz 32001 pts Span 30.0 MHz
e — e
[T [T
TiEEe 1506763
ate: 18 FEB 2020 085424 ate: 18 FEB 2020 051545
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200
fo 17m svgPur
mi[1] 2.54 dim|
30 ol 5.298676290 GHz|
20
0 dom
0 de o
s s e
-10
Fi
.'r ‘\
20 e { ]
E T
."I \i_
308 ',
e
b= ——
~50 cBm-
-60
CF 5.3 GCHz 32001 pts Span 200 MHz
)il [T
11908763
ate: 18 FEB 2020 053503
Top-1 Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -5.9 1.8 -4.1 -5.3 1.8 -3.5
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Top -6.4 1.8 -4.6
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Top -4.1 -3.5 -4.6 0.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.5 4.2 3.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Spectrur ] o
Ref Level 35.00 d8m  Offset 26,30 09 = RBW 1 MHz
o att 208 BWT 57 VBW 3MH:  Made uta FFT
200/200
M1[1] 5.94 dim|
5.322563980 GH
20
U cem-
08
——t— o ’—'—L— —r—
5 .
/|
20 = -
I A
30 dém
e .,
e [
40 d&m ———
50
40 t&m
CF 5.32 GHz 32001 pis Span 30,0 MHz
G we
11508763
Jpate: 18 FEB 2020 085250

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Result: Pass

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
2068 BWT LR T

VBW 3 MHz  Mode Auto FFT

b Att
200/200
mi[1]
20
I cem-
0 i =
—_— — —
_ iy
! 7
/
1

pope I A
20 T
-30 !

._-/‘

40 dBm D
<60 gém-

CF 5.32 GHz 32001 pts Span 200 MHz

(NN v

11806763

Cater 18 FEB 2020 055408

Top Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
200,200

mi[1]
20
0 de
0 / e —
/ \

<20 d& 7 T
. /
0 .T/ \\H"'“_
-60 cBm:
CF 5.32 CHz 32001 pts Span 200 MHz

)il [T
11908763
ate: 18 FEB 2020 055525

Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.2 1.4 -2.8 -2.0 14 -0.6
Middle -3.6 14 -2.2 -34 14 -2.0
Top-1 -3.9 14 -2.5 -3.1 14 -1.7
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -3.6 1.4 -2.2
Middle 2.7 14 -1.3
Top-1 -2.6 1.4 -1.2
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -2.8 -0.6 -2.2 2.0
Middle -2.2 -2.0 -1.3 2.2
Top-1 -2.5 -1.7 -1.2 2.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.0 4.2 2.2 Complied
Middle 2.2 4.2 2.0 Complied
Top-1 2.1 4.2 2.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.29 dBmy m1[1] 3.60 dBmy
Ao 5.254311430 GHz Ao 5281285270 GHz]
0 0
0 cim 0 cim
0 T 0 s
e Tt /—-'--._-"'_‘_'_‘_"'a_,--—\-\,‘/’ el
-10 # -10 6B
."( A / \
| \| { \|
o J ! oE / -
30 / \ 30 6 / \
~ m <7
- T~
T T -/ \"x_
[=s0cEm: = =40 dem
<50 <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
fater 18 FEB 2000 100515 fate 18 FEB 2000 102803

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5303838010 GHz

I

50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11806763
oate: 18 FEB 2020 104535

Top-1 Channel

Result: Pass

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 2.04 dimy m1[1] 3.43 dBmy
Ao 5.253412390 GHz| Ao 5277849440 GHz|
0 0
0 cim 0 cim
] - 08
AL — i s -
P T T _— e e e S —
-10 4 -10 6B v ~ N
7
f \. / \
! Y ! \
20 de Iu' " 2068 | '.~
/ |
-30 68 30 gBm
~ N T
- S — T
0 gem 40 gBm
~50 cBm- <50
60 gBm 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Fater 18 FEB 2000 100633 fate: 18 FEB 2000 103520

Bottom Channel

<f

Ref Level 35.00 dBm
b Att 2068 BWT
SGL Count 200/200

5

Offset 26,80 0 & RBW 1 MHz

VBW 3 MHz  Mode Auto FFT

fo 17m ivgPur

mi[1]

3.10 dim|
293505200 GHz|

| B i P M

CF 5.3 CHz

32001 pts

11806763
oate: 18 FEB 2020 104555

Hpan 30.0 MHz

Result: Pass

Top-1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

oate: 18 FEB 2000 104314

Top-1 Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 06 BWT 57 VAW IMHr Mode uta FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 3.63 dBmy m1[1] 2.70 dBmy
Ao 5.262270550 GHz] Ao 5286593230 GHz]
0 0
0 cim 0 cim
0 0
v ] . 1 1 L
PR B i Sl Eananey i /—m B B By "] J\\
10 7 -10 6B 7
/ \ | \
on o / 4 an da i Y
2 f \ 2 r
i A I
30 gBm / 30 \

-// \"u —— h"“'-._
[0 dEm = 0 dem —
~50 cBm- <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz

— —_— —
G v G v
TiEEe 1506763
Jpate: 18 FEB 2020 100750 Joate: 18 FEB 2020 103038
Bottom Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
fo 17 avgPwr
Mi[1] 2.60 ditm)|
308 5.306452610 GHZ
0
0 cim
0 dé: —,_‘\
,/— — L ~\
-10 3
.'lI \
20 8 ] 4
."I \
- \_
- h“x,_
50 cem
<50
60 gBm
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11908763
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -6.5 1.4 5.1 -5.4 14 -4.0
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Top -7.9 1.4 -6.5
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Top -5.1 -4.0 -6.5 -1.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top -1.3 4.2 5.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 1

Spectrur ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
200/200
mi[1]
20
I cem-
Dde ™
P . - X
108 / =1 - ~
/ \
-20¢8 7 T
{ )
/ .
~.
-30 dBm-
— -—'// \\-._
-40 dém- T
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
I«
11806763
Cater 18 FEB 2020 11:04 34
Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrur ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2068 BWT 575 VAW 3MHz  Mode Auto FFT
200/200
M1[1] 5.43 dim|
5917932000 GHz
0
U cm:
0 -
a 1.
i} // = T e s —<N
2068 = A
f/ "l
/
E
| ~
20 dem: S
50
60 dém:
CF 5.37 GHz 32001 pis Span 30.0 MHz
G we
11908763
Pater 18 FEB. 2020 11:0551

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Result: Pass

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT

Mi[1]

LJ26694480 GHz|

-60 dém

CF 5.32 GHz 32001 pts

11806763
oate: 18 FEB 2020 11.07.08

Hpan 30.0 MHz

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.9 2.2 2.7 -4.4 2.2 -2.2
Middle -4.1 2.2 -1.9 -4.2 2.2 -2.0
Top-1 -4.8 2.2 -2.6 -4.2 2.2 -2.0
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -4.4 2.2 -2.2
Middle -3.9 2.2 -1.7
Top-1 -4.3 2.2 2.1
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -2.7 -2.2 -2.2 1.8
Middle -1.9 -2.0 -1.7 1.9
Top-1 -2.6 -2.0 2.1 1.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.8 4.2 2.4 Complied
Middle 1.9 4.2 2.3 Complied
Top-1 1.8 4.2 2.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 1

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.93 dBmy m1[1] 4.18 dBmy
Ao 5.265219840 GHz] o 5204794230 GHz|
0 0
0 cim 0 cim
0 - 0 -
2 X
—~—t— PR P W B S B
10 7 10
[
2 ] | = 7
f i / A\
-30 g8 L -30 g8
,-/'/ — .
<50 ~50 cBm-
50 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
fate 18 FEB 2020 101253 fate: 18 FEB 2000 1032 25

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5.294969530 GHz|

e

32001 pts

11806763
oate: 18 FEB 2030 105038

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.42 dBmy m1[1] 4.26 dBmy
Ao 5.263619570 GHz o 5273550200 GHz]
20 20
0 cém 0 cém
0de ; 0de
A 3
/—’ I I e . e -l‘\-__F T L]
-10 7 -10 g8
/ /
o / \ P / \
20 f \ 2 7 i
/ / \
-30 dém: / -30 dém: = A
/‘ T - "
~50 cBm- ~50 cBm-
60 dém: 60 dém:
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
11908763 11908763
Joate: 18 FEB 2020 101411 Jate: 18 FEB 2020 103347

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

fo 17m ivgPur

mi[1]

5.293393640 GHz|

CF 5.3 CHz 32001 pts

11806763
oate: 18 FEB 2030 10515

Hpan 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

Spectrur ] = Spectru ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
Lo Att 2068 BWT 5T VBW 3IMH:  Mode Auto FFT jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200 SGL Count 200,200
[ 17m avgPwr @ 17m avgPwr
\'II[I] 4.45 dBmy \'II[I] 3.94 dBmy
i 5.262056810 GHz i 5206630730 GH
20 20
0 dom 0 dom
0 de 0 de T
D iy ma e /"'"“'—'_“u T \h’/“‘"’ I By "'w_/_/l\
10 -10 6B
/ /]
I \ i
2068 \\ 20 de | \"
-30 cBm- / -30 6B \
- M - .
| =40 0em -40 cBm-
<50 <50
-60 -60 dB
CF 5.26 GHz 32001 pts Span 200 MHz CF 5.28 CHz 32001 pts Span 30.0 MHz
e — e
] [T [T
11908763 11908763
Pate: 18 FEB 2020 101528 ate: 18 FEB 2020 103505
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200
fo 17m svgPur
m1[1] 3.30 dEm|
30 ol 5.302164620 GHz|
20
0 dom
0 dB T
— —l-\. b
L —lT T -
10 f "
I.l
! \
20 + Y
/ \\
b J
/ \
e ™~ _—
~50 cBm-
-60
CF 5.3 GCHz 32001 pts Span 200 MHz
)il ] [T
11908763
ate: 18 FEB 2020 105313
Top-1 Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -8.0 2.2 -5.8 -6.6 2.2 -4.4
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Top -9.2 2.2 -7.0
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Top -5.8 -4.4 -7.0 -1.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top -1.6 4.2 5.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Spectrum ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
200/200
Ma[1] 8.03 dBm|
5.325111090 GHz|
20
U cem-
0 i
: 1 5
- \
20 dé \
/ \
\
-30
) -
-~ o T
40 dcBm:
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
G we
11806763

ate: 18 FEB. 2020 11:11:15

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
200,200

M1[1] .62 dem)
5.313447000 GHz|

-60 dém

CF 5.32 GHz 32001 pts

Hpan 30.0 MHz

(NN v
11806763
Joate: 1 FEB 2000 111233

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrum ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
200/200
mi[1] 1.22 dikm|
5.926662600 GHz,
20
I cem-
0de
o b3
= = =
i
208 ; Y
/ \
/
0 :
- s
30 dem ]
50
40 dBm
CF 5.32 GHz 32001 pts Hpan 30.0 MHz
(NN v
11808763

[Oate: 18 FEB. 2020 11:1351

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.5 2.3 -7.2 -8.9 2.3 -6.6
Top -10.3 2.3 -8.0 -94 2.3 -7.1
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH?z)
Bottom -8.6 2.3 -6.3
Top -10.0 2.3 -7.7
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tir}gdZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -7.2 -6.6 -6.3 -2.2
Top -8.0 -7.1 -7.7 -3.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.2 4.2 6.4 Complied
Top -3.0 4.2 7.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz Ref Level 35.00 dBm  Offset 26,50 03 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr fo 17m svgPur
maf1] Mi[1]
30 dai 30 dém
20 20 dém
0 cem 0 cem
0 dB 0 dB
10 T __\\ _ ¥ 10 T, e —
/ /- 1 \/ﬁ \
2068 / 20 / |
/ f |
J { 1
30 dBm: -30 dé
'y 7
/ S
b L | // \\_
-40 d&ém =scsm-
50 50
60 -60 d&
CF 5.27 CHz 32001 pts Span 60.0 MHz CF 5.31 CHz 32001 pts Span 600 MHz
— m— —
(NI v (NI v
TiEEe 1506763
[Cate: 18 FEB. 2020 11:37.41 Pate 18 FEB 2020 120084

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum ] o Spectrum ] =
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz Ref Level 35.00 d8m Offset 26,80 03 » RBW 1 MH:z
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr [0 17m fvgPur
Mi[1] Mi[1] 9,40 dEm)
0@ 257 30 dom 5.31635790 GHz
20 20 dBm
0 dém 0 dém
0 i 0 i
-10 e 10 S —
g I| | = / \
| ] | i
/ 1 | 1
30 dBm: - <30 g8 t -
P / \‘_ J \\
40 d&m: <iEar —=
50 50
60 -60 d&
CF 5.27 GHz 32001 pts Span 600 MHz CF 5.31 CHz 32001 pts Span 60.0 MHz
— m— —
(NI v (NI v
11806763 11806763
Pater 18 FEB 2020 11:3855 Cate: 18 FEB 2020 120202

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum ] o Spectrum ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
[ 17m avgPwr @ 17m avgPwr
M1[1] M1[1] 10.04 dem|
30 ol 30 dom 5.31279930 GHz|
20 20 dBm
0 dom 0 dom
0 de 0 de
2 e
10 = -\ 10 _r“—’_"““‘“""" =~ ]
20 ¢ - \ <20 8 - L
| i f 1
/ | / \
00 J \ e J \
N \ / \
-40 dam = s0-dem
50 50
-60 -60 dB
CF 5.27 CHz 32001 pts Span 600 MHz CF 5.31 GHz 32001 pts Span 60.0 MHz
: — :
] (NI s (NI s
TiEEe 1506763
Fater 18 FEB 2020 11:4016 Fater 18 FEB 2000 120318
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.5 2.9 -7.6 -10.4 2.9 -7.5
Top -11.4 2.9 -8.5 -10.8 2.9 -7.9
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH?z)
Bottom -9.8 2.9 -6.9
Top -11.6 2.9 -8.7
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tir}gdZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -7.6 -7.5 -6.9 -2.8
Top -8.5 -7.9 -8.7 -3.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.8 4.2 7.0 Complied
Top -3.7 4.2 7.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 10.56 dBm) mi[1] 11.40 dim|
Ao 5.26710320 GHz o 5.21856100 GHz|
20 20 dBm
0 cém 0 cém
0de 0de
- e e ————
/f_w\ /_/—H-/— /f_,_v_,_‘_'_h_,,_\\ l/_/—ﬂ_f —]
20 de ! .. 20 de I_-' s
3068 1 3068 f 4
I
S \\,_ _/ \
-40 dBm e =
50 50
40 60 08
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
G v G v
11808763 11808763
Cater 18 FEB 2020 11:41:55 fater 18 FEB 2000 1204 56

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum ] o Spectrum ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
[ 17m avgPwr @ 17m avgPwr
mi[1] 10.45 dism) mi[1]
i 520083340 GHz F i 3173
20 20 dBm
0 dom 0 dom
0 de 0 de
-0 /-_—o—u-\,—\f—o—"xﬁx\ /—o—\.—“-*-w Ao Je o /,—-__r-_f“—-a,_.,f-_%
fl W 1
<20 de = \ 20 I."
! 1 { |
3008 ; o o / L
b
P - / N
<50 ~50 cBm-
-60 -60 cBm:
CF 5.27 CHz 32001 pts Span 600 MHz CF 5.31 GHz 32001 pts Span 60.0 MHz
: — :
(NI s (NI s
TiEEe 1506763
Fater 18 FEB 2000 11:4315 Fater 18 FEB 2000 120614
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m avarwr @ 1Fm avgPwr
mi[1] mi[1] 11.59 dim)
30 d8 30 dém 5.30616390 GHz
bl 20 dém
0 cdéim 0 cdéim
0 e 0 e
-10 — . -10 08 ~
]~ i ‘thh\ P e S
<20 g8 f + 20 f -
| i | |
I 1 { 1
30 / . 30 d8 i 7
I ~ / \
=0 e
50 50
40 40 d8
CF 5.27 GHz 32001 pls Hpan 6.0 MHz CF 5.31 GHz 32001 pls Hpan 60,0 MHz
— p—— —
(NI v (NI v
11808763 11808763
Cater 18 FEB 2020 11:4433 Cater 18 FEB 2020 120732

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.9 1.6 -10.3 -10.1 1.6 -8.5
Top -10.3 1.6 -8.7 -9.3 1.6 -7.7
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH?z)
Bottom -9.9 1.6 -8.3
Top -9.7 1.6 -8.1
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tir}gdZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -10.3 -8.5 -8.3 -5.1
Top -8.7 -7.7 -8.1 -3.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -5.1 4.2 9.3 Complied
Top -3.9 4.2 8.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
mi[1] 11.94 dm| M1[1]
Ao 5.27499060 GHz o
20 20 dBm
0 cém 0 cém
0de 0de
; 1
e r Ao s B T I
g 1
Lo~ /‘rL A ' .-"ﬁ_/_ . /\/
208 - - 208 : -
] | 7 T
a0 : ¥ 3068 f -
J \\ /fJ \\\
[0 dn—— -
50 <50 cem-
40 60 dém:
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
G v G v
11808763 11808763
Cater 18 FEB 2020 121433 Cate: 18 FEB 2020 122840

Result: Pass

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m avarwr [ 17m avgPwr
mi[1] mi[1] 9.37 dism)|
30 d8 30 dém 5.31341240 GHz
bl 20 dém
0 cdéim 0 cdéim
0 e 0 e
-10 g8 ] -10 g8 x
| e e — /\V_/\,,_/‘—'\/\\\ o
Eal - Eal f
/ ] / !
e 7 \ e .-": T
/ \,
L~ \"'\_‘_ ~ -
) e
50 50
40 d8 40 d8
CF 5.27 GHz 32001 pls Hpan 6.0 MHz CF 5.31 GHz 32001 pls Hpan 60,0 MHz
— p—— —
(NI v (NI v
11808763 11808763
Pater 18 FEB 2020 121551 Cater 18 FEB 2020 122555

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrum ] o Spectrum ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr
Mi1[1] 1,08 dim Mi1[1] 9.79 dem|
Ao 5.20643570 GH2 o 5.32649010 GHz
20 20 dBm
0 cém 0 cém
0de 0de
10 . 10 -
 gu— - e -
/ ‘/“"‘W \ fl \
20 g8 . i o /
i 1 i
I 1 1 1
-30 08 T ‘\ -30 08 + .
|/ | J N
-40 I HN
50 50
40 60 08
CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz
— —— —
G v G v
TiEEe 1506763
Cate: 18 FEB 2020 1217.08 fate 18 FEB 2000 123118

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.8 2.3 -9.5 -9.8 2.3 -7.5
Top -10.7 2.3 -8.4 -9.6 2.3 -7.3
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH?z)
Bottom -10.7 2.3 -8.4
Top -9.4 2.3 -7.1
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tir}gdZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -95 -7.5 -8.4 -5.0
Top -8.4 -7.3 -7.1 -4.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -5.0 4.2 9.2 Complied
Top -4.1 4.2 8.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 1

Spectrum ] o Spectrum ] =
Ref Level 35.00 dBm  Offset 26,80 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m avarwr [ 17m avgPwr
mi[1] 11.81 dBmy mi[1] 10.74 dimy
Ao 5.28514580 GHz| o
bl 20 dém
0 cdéim 0 cdéim
0 e 0 e
-10 -10 d8
| R P N N
Fi f i f W \
2046 / \ \ e J !
| \ i 1
! 1 { |
30 d8 30 d8 T
/ | / i
—] \\ " - \;
-40 m e
50 50
40 40 d8
CF 5.27 GHz 32001 pls Hpan 6.0 MHz CF 5.31 GHz 32001 pls Hpan 60,0 MHz
— p—— —
(NI v (NI v
11806763 11806763
Pater 18 FEB 2020 121801 Cater 18 FEB 2020 123326

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] o Spectrum ] =
Ref Lovel 35.00 dEm  OMset 6.0 b w RBW 1MA: Ref Level 35.00 dEm  OMfset 26.90 05 & RBW 1Mn:
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
[0 17m svgPwr [0 17m avarwr
mi[1] mi[1] 9.66 dim|
B 30 dm 531355110 GHz|
0 20 dem
0 cem 0 cem
048 048
-10 oo -10 dém: T~ 2 g — 1
| A RS | /_
'\\/’\\ .’ /_‘\ .I
20 ¢ : 20 ¢8 :
{ A |
{ } /
0 1 + 30 dBm -
y 4
R - y (.
-40 f=<0oam
50 50
40 40
CF 5.27 GHz 32001 pls Spon 6.0 MHz CF 5.31 GHr 32001 pls Span 60,0 MHZ
— —_— —
1 | G v . 1 | (D v
TiEEe 1506763
Jpate: 18 FEB 2000 122018 Jpate: 18 FEB 2000 123043
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrum ] o Spectrum ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

SGL Count 200/200 SGL Count 200/200
[0 1rm svgPwr [ 17m avgPwr

mi[1] 10.73 dim) mi[1]

Ao 5.26191530 GHz o

20 20 dBm

0 cém 0 cém

0de 0de

= — e = . s ey

NP IS Wy I ~—~ — A
2068 - ¥ 2068 / . :
f i f \

-30 T T e i \
L \ / |
40 6B

50 <50 cem-

40 60 dém:

CF 5.27 GHz 32001 pts Hpan 60.0 MHz CF 5.31 GHz 32001 pts Hpan 60.0 MHz

— —— —
G v G v

11808763 11808763
Cate: 18 FEB 2020 1221:35 Pater 18 FEB 2020 123501

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -12.1 2.9 -9.2 -10.9 2.9 -8.0
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Single -12.2 2.9 -9.3
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Single -9.2 -8.0 -9.3 -5.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Single -5.4 4.2 9.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 1Tps VAW 3IMH:  Mode auto FFT
200,200

mi[1] 12.19 dBm|
531501920 GHz|
bl
0 cém
08
o P
A N ﬁ’\_\\ II,J‘VV——J“\_,A =
2068 + .
| |
-30 T
N
\
50
60 dBm
CF 5,720 GHz 32001 pts Span 120.0 MHz
(I v
11808763

oate: 18 FEB 2020 124117

Single Channel

Result: Pass

@ Page 630 of 729 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrur ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2066 BWT  iTps  VBW IMH: Mode uto FFT
200/200
Mi[1] 10.95 dim|
531349300 GHz
0
U cm:
048
108
PV AN VA s Bt WAl nl it o
I o / |
20 dem -
|
30 dém - -
- M
<50 dBm-
60 B
CF 5.20 GHz 32001 pls Spon 120.0 MHz
(D v
1506763
fate: 18 FEB 2020 124235

Single Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Result: Pass

Spectrur ] :9_:
Ref Lovel 35.00 dEm  OMset 26.90 05 w RBW 1MA:
o ant 2066 BWT  iTps  VBW IMH: Mode uto FFT
200/200
Ma[1] 12.24 dBm|
520631760 GHz
0
U cem-
048
108
Y wv‘-}\ ~ . L
A~~~ P
20 ¢8 -
|
]
50
60 dam:
CF 5.20 GHz 32001 pls Spon 120.0 MHz
(D v
1506763
Jpate: 18 FEB 2000 124352

Single Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Single -12.9 2.9 -10.0 -12.1 2.9 -9.2
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MH2)
Single -12.8 2.9 -9.9
Channel Corrected PSD Corrected PSD Corrected PSD CoPn?trJtir};dZ;aSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Single -10.0 -9.2 -9.9 -6.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Single -6.1 4.2 10.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Result: Pass

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 1T
200,200

VBW 3 MHz  Mode Auto FFT

Mi[1]

ek SN T LSl
on & v/ v/
20 dam

,r\t&_/"\ r-/‘v‘\h .

-30 dBm-

50 dém

-60 dém

CF 5.20 GHz 32001 pts

Span 1200 MHz

11508763
Pater 18 FEB 2020 124531

Single Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Result: Pass

Spectrum ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 0d8 BWT s VBW 3MH:  Made auto FFT
200/200
M1[1] 12.15 dim|
531349680 GHz
0
U cem-
0
1068 -
A it A | 7y A / heran | n
o / AN f 2 f v \/
2068 .
| {
E ¥
/ \
50
60 dém:
CF 5.20 GHz 32001 pis Span 120.0 MHz
G we
11908763
Fater 18 FEB 2000 124548

Single Channel
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TEST REPORT VERSION 1.0

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrur ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 1T

. 200/200

VBW 3 MHz  Mode Auto FFT

M1[1] 12.69 dim)
526633070 GHz
bl
I cem-
0 e
n ;
N N v, V) -
[ e V\_‘ e W hndin
2048
[
30
)
45080 -
50
-60 d&m:
CF 5.70 GHz 32001 pls Hpan 120.0 MHz
- —_—
(NN v
11808763

oate: 18 FEB 2000 124308

Single Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3+4 /| PWL 16 / 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.7 0.6 -3.1 -3.6 0.6 -3.0
Middle -4.2 0.6 -3.6 -3.6 0.6 -3.0
Top-1 -4.6 0.6 -4.0 -4.4 0.6 -3.8
Port 3 Port 4
Channel Port 3 PSD Iég?rle%}[/iglne Corrected Port 4 PSD I(D:l:)tr}r/eccilif)lr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.1 0.6 -3.5 -5.2 0.6 -4.6
Middle -3.9 0.6 -3.3 -5.9 0.6 -5.3
Top-1 -4.7 0.6 -4.1 -5.8 0.6 -5.2
Corrected Corrected Corrected Corrected Pgrc;[nl]giz::;A'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -3.1 -3.0 -35 -4.6 2.3
Middle -3.6 -3.0 -3.3 -5.3 2.0
Top-1 -4.0 -3.8 -4.1 -5.2 1.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.3 2.9 0.6 Complied
Middle 2.0 2.9 0.9 Complied
Top-1 1.6 2.9 1.3 Complied

Result: Pass
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 06 BWT 57 VAW IMHr Mode uta FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 3.79 dBmy m1[1] 4.29 dBmy
o 5.256812600 GHz, Ao 5205246090 GHz
0 0
0 cim 0 cim
0 0 -
L. - S X
— — —— — — — —
~} X - -
10 i v -10 7 T
! |1 f \
! i
o £ . oE : .
/ ! / \
! \ !
40 \ 40 / AN
~50 cBm- ~50 cBm-
60 gBm 60 gBm
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
] J G v G v
TiEEe 1506763
fater 17 FEB. 2020 1647 11 ater 17 FEB. 2000 170555
Bottom Channel Middle Channel
Spectrun ] =
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
fo 17 avgPwr
mi[1] 4.65 dim)
o 5.294009560 GHz|
0
0 cim
o Tr
S B S I
-10 6B -
/
Jr |
- :" ‘|
ot \
~50 cBm-
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] J G v
11908763
fater 17 FEB 2020 1737 48

Top-1 Channel

Result: Pass
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 2

oate: 17 FEB 2020 173505

Result: Pass

Top-1 Channel

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 3.67 dBmy m1[1] 3.69 dBmy
Ao 5.265480450 GHz] Ao 5282120060 GHz]
0 0
0 cim 0 cim
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JRNN SR U S 1 1
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Cater 17 FEB 2020 164525 fater 17 FEB 2020 171118
Spectrun ] =
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
fo 17 avgPwr
Mi1[1] 5.46 dem|
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0
0 cim
0
— e I s \\
e 7 T
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/
20 68 y
/ \
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
m1[1] 4.10 dBmy m1[1] 3.96 dBmy
Ao 5.263044900 GHz| Ao 5.201359330 GHz|
20 20
0 cém 0 cém
0de - 0de t
s ettt B e S
-10 -10 g8
/ \ / \
/ /
20 8 + 2068 +
] \ i
/ ! \
30 dEm _/f \ . / \
o o s caar
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— —— —
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Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 5Tl VBW IMH:
SGL Count 200/200

Made auta FFT

fo 17m ivgPur
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4,70 dEim|
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50 dam

CF 5.3 CHz 32001 pts

Hpan 30.0 MHz

11908763
ate: 17 FEB. 2000 174023

Top-1 Channel

Result: Pass

Middle Channel
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L art 06 BWT 57 VAW IMHr Mode uta FFT o att 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
[0 1rm svgPwr [ 17m avgPwr
\'Ill 1] 5.26 dBmy \'Ill 1] 5.92 dBmy
Ao 5.264151120 GHz, ¥ b 5277775380 GHz|
0 0
0 cim 0 cim
0 o 0
—1 _—h.___h\_/,—_-r(—u—-_._\ —_— e
-10 -10 6B
/ ! 3
20 dBm 5 - 2008 A -
f i ! \
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jpate: 17 FEB 2020 165103 foate: 17 FEB 2000 171351
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 5Tl VBW IMH:
SGL Count 200/200

Made auta FFT

fo 17m ivgPur

mi[1]

5.302303370 GHz|

50 dam

CF 5.3 CHz 32001 pts

11908763
Cate: 17 FEB. 2000 174140

Hpan 30.0 MHz

Top-1 Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.6 0.6 -4.0 -4.1 0.6 -3.5
Port 3 Port 4
Channel Port 3 PSD Ica:létr)rle%}[/i((:nlr? Corrected Port 4 PSD chzggecc:iliglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -5.4 0.6 -4.8 -6.3 0.6 5.7
Corrected Corrected Corrected Corrected P(C):r(;[n%lﬁt:iZ:s&LAf
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Top -4.0 -3.5 -4.8 5.7 1.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 1.3 2.9 1.6 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2068 BWT 575 VAW 3MHz  Mode Auto FFT
200/200
MI[1] +.62 dim
5316610110 GHz
0
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J] J G we
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Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] :9_:
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
200/200
Mi[1] 310 dim|
5323643010 GHz
20
U cm:
0de r
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-10 g8 v
/ \
2068 ! -
!
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50
60 dém:
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G we
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Top Channel

Result: Pass
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TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
0 dB BWT 5T VAW IMH:  Mode auto FFT

o att
200/200
M)
20
0 cém
] —
—— | — x|
1 - ~
o
7 N
/ \
208 !
\
30 dam : -
— \\,

=0 d8m

50

40 t&m

CF 5.32 GHz 32001 pis Span 30,0 MHz

J G we

11806763
foate 17 FEB 2020 175631

Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrur ] ‘:E?
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT

200,200

M1[1] .31 dEm)

. AN

-60 dém

CF 5.32 GHz 32001 pts

Hpan 30.0 MHz

(NN v
11806763
Joate: 17 FEB 2000 174748

Top Channel

Result: Pass
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